
Appendix F 

Glossary and Acronym List 



GLOSSARY AND ACRONYM LIST 

This glossary was developed to assist reviewers of the EIR in understanding common terms used 
throughout the document. Most terms were defined using the California Association of Sanitation Agencies' 
Glossary prepared for the wastewater industry in 1989. Other terms were defined using industry standards. All 
definitions are intended to provide a general knowledge of the material and methodologies in the EIR and are 
not necessarily the only definitions associated with the terms. 

Glossary 

abatement - The act of diminishing. In wastewater technology, reducing water pollution either by controls on 
sources of pollution or by treatment of polluted waters. An enforcement action stopping a polluting 
[...]
response training is defined by 29 CFR 1910.120 and includes an understanding of what hazardous 
substances are and the risks associated with them in an incident; an understanding of the potential 
outcomes associated with an emergency created when hazardous substances are present; the ability to 
identify the hazardous substances, if possible; an understanding of the role for the first responder awareness 
individual; and the ability to realize the need for additional resources. 

general plan - A planning document that cities and counties are required by state law to have. The general plan 
contains a framework of policies that guide development. The document also contains, at a minimum, a 
land use map showing the pattern of types of development, but may contain several additional planning 
maps. 

gpd - The flow rate of water, wastewater, or other liquid flow measured in U.S. gallons per day. 

County Sanitation Disrricu of Los Angeles County r Appendix F. Glossary and Acronym Lirr 
JOS 2010 Master Facilities PIan 
Draft Program EIR F-5 November I994 



gravity system - (1) A system of conduits (open or closed) in which the liquid runs on descending gradients from 
source to outlet and where no pumping is required. (2) A water distribution system in which no pumping 
is required. 

grit - The heavy suspended mineral matter present in water or wastewater, such as sand, gravel, or cinders. It 
is removed in a pretreatment unit called a grit chamber to avoid abrasion and wearing of subsequent 
treatment devices. 

grit chamber - A detention chamber or an enlargement of a sewer designed to reduce the velocity of flow of the 
liquid to permit the separation of mineral from organic solids by differential sedimentation. 

GWh (gigawatt-hour) - A unit of energy. One GWh is equivalent to 1 million kwh. 

hazardous materials - Raw materials and products that, because of their quantity, concentration, or physical or 
chemical characteristics, pose a significant present or potential hazard to human health and safety or to the 
environment if released. 

hazardous materials technician - An individual who responds to releases or potential releases in order to stop 
the release. The hazardous materials technician has a training level equal to or exceeding first responder 
awareness level; additional competency requirements are defined in 29 CFR 1910.120. 

hazardous waste - Any waste that is potentially damaging to environmental health because of toxicity, ignitability, 
corrosivity, chemical reactivity, or other action. 

health risk assessment (HRA) - An estimate of the potential cancer and noncancer health risks to the 
surrounding population resulting from emissions produced by an existing or proposed stationary source. 

high-occupancy vehicle lane (HOV) - A lane reserved for the use of vehicles with more than a preset number 
of occupants. These vehicles include buses, taxis, and carpool vehicles. 

HMTA (Hazardous Materials Transportation Act) - A federal statute that governs the transportation of 
hazardous materials. 

HWCA (Hazardous Waste Control Act) - A state statute that establishes requirements for the proper 
management of hazardous substances and wastes regarding identifying, classifying, generating, transporting, 
permitting, treating, and handling hazardous waste. 

inert media - Filtering media, often sand, coal, or other material, which is not chemically active and acts as a 
physical sieve to remove particles from water; dual-media filters generally employ coal and sand. 

infiltration - (1) The flow or movement of water through the interstices of pores of a soil or other porous 
medium. (2) The quantity of groundwater that leaks into pipe through joints, porous walls, or breaks. (3) 
The entrance of water from the ground into a gallery. (4) The absorption of liquid by the soil either as it 
falls either from precipitation or from a stream flowing over the surface. 

influent - Water, wastewater, or other liquid flowing into a reservoir, basin, or treatment plant or treatment 
process. 

interceptor - A sewer that conducts dry-weather and storm water to a point for treatment or disposal; usually 
an interceptor receives flows from transverse sewers or outlets. 

intersection capacity utilization - A method for calculating the level of service at an intersection. 

C o q  Sanitation Dism'cts of Los Angeles Counly * 
JOS 2010 M w  Facilities Plan 
DraP ~rograna EIR F-6 

Appendix F. Glossary and Acronym L h  

November 1994 



JOD (Joint Outfall Districts) - The organization of 15 districts that are located in metropolitan Los Angeles 
County that participate in an agreement to combine investment in wastewater conveyance and treatment 
facilities; the JOD includes Districts 1, 2, 3, 5, 8, 15, 16, 17, 18, 19, 21, 22, 23, 29, and South Bay Cities. 

JOS (Joint Outfall System) - A network of trunk sewers, pumping plants, treatment plants, and ocean outfalls 
owned in common by JODs. 

kelp beds - Groupings of any order of large, coarse, brown algae. 

kwh (kilowatt-hour) - A unit of energy. One kwh is generated when a 1,000-watt power source is operated for 
1 hour. There is approximately 113 kwh in a cubic foot of natural gas. 

lateral sewer - A sewer that discharges into a branch or other sewer and has no other sewer and no common 
sewer tributary to it. 

lift station - A structure that contains pumps and appurtenant piping, valves, and other mechanical and electrical 
equipment for pumping water, wastewater, or other liquid. Also called pump station. 

liquefaction - The process of changing into a liquid. 

level of service (LOS) - A qualitative measure describing the quality of traffic service provided by a facility. This 
method uses letters A through F to describe the best to worst driving conditions, respectively. 

MACT (maximum achievable control technology) - emission limitations that apply to construction, reconstruc- 
tion, or modifications to major sources of hazardous air pollutants. The primary consideration in 
establishing MACT standards is technology, with costs and environmental and energy impacts playing a role. 

mgd - Million gallons per day, a measure of flow equivalent to 1.547 cfs or 681 gpm. 

mg/l - Milligrams per liter, a measure of concentration equivalent to and replacing ppm in the case of dilute 
solutions. 

mixed liquor - A mixture of raw or settled wastewater and activated sludge contained in an aeration tank in the 
activated sludge process. 

Modified Mercalli Intensity Scale - A measure of earthquake intensity on a scale of 1 (not felt) to 12 (total 
destruction). 

Montebello Forebay - Refers to the principal groundwater recharge area for the Coastal Plain aquifers, located 
just south of the Whittier Narrows; principal sites for recharge are Rio Hondo and San Gabriel River 
percolation basins. 

NH, (molecular ammonia) - a compound consisting of nitrogen and hydrogen; when in solution, this compound 
can be toxic to fish under certain levels of concentration, pH, temperature, and salinity. 

nitrification - Biological conversion of ammonia (NH,) to nitrate (NO,). 

NO (nitric oxide) - An air pollutant regulated by the Clean Air Act. 

NO, (nitrogen dioxide) - An air pollutant regulated by the Clean Air Act. 

nonpoint pollution - Human-made or human-induced alteration of the chemical, physical, biological, or 
radiological integrity of water, originating from any source other than a point source. 

County Sanirarion Disnicts of Los Angeles Corrnty Appendix F. Glossary and Acronym LA 
JOS 2010 Masrer Faciliries Plan 
Dmf~ Program EIR November 1 W  



nonpoint source - Any source, other than a point source, that discharges pollutants into air or water. 

NO, (oxides of nitrogen) - An air pollutant regulated by the Clean Air Act. 

NPDES (National Pollutant Discharge Elimination System) permit - The regulatory agency document designed 
to control all discharges of pollutants from point sources into U.S. waterways. NPDES permits regulate 
discharges into navigable waters from all point sources of pollution, including industries, municipal 
treatment plants, large agricultural feed lots, and return irrigation flows. 

ocean outfall - Facilities for the discharge of wastewater and/or storm drainage into the ocean. 

on-scene incident commander - An individual who assumes control of an incident scene. The on-scene incident 
commander has a level of training equal to or exceeding first responder awareness level; additional 
competency requirements are defined by 29 CFR 1910.120. 

oxidant - A measure of photochemical air pollution; oxidant is produced in the atmosphere by reactions involving 
sunlight and reactive hydrocarbons. 

oxidation - (1) A chemical reaction in which the oxidation number (valence) of an element increases because 
of the loss of one or more electrons by that element. Oxidation of one element is accompanied by 
simultaneous reduction of the other reactant. (2) The conversion of organic materials to simpler, more 
stable forms with the release of energy, accomplished by chemical or biological means. (3) The addition 
of oxygen to a compound. 

oxidation ditch - A secondary wastewater treatment facility that uses an oval channel with a rotor placed across 
it to provide aeration and circulation. The screened wastewater in the ditch is aerated by the rotor and 
circulated at about 1 to 2 feet per second. 

pathogen - Any agent, especially a microorganism, able to cause disease. 

pathogenic bacteria - Bacteria that cause disease in the host organism by their parasitic growth. 

PCBs (polychlorinated biphenyls) - A class of aromatic organic compounds with two six-carbon unsaturated 
rings, with chlorine atoms substituted on each ring and more than two such chlorine atoms per molecule 
of PCB. They are typically very stable, resist both chemical and biological degradation, and are toxic to 
many organisms. 

peak period - The period during which the maximum amount of travel occurs. It may be specified as the 
morning (a.m.) or afternoon (p.m.) peak. 

pelagic - The ocean waters above the bottom, including near-surface, typically associated with ocean currents and 
tides. 

pH - A measure of the hydrogen-ion concentration in a solution, expressed as the logarithm (base ten) of the 
reciprocal of the hydrogen-ion concentration in gram moles per liter. On the pH scale (0-14), a value of 
7 at 25OC represents a neutral condition. Decreasing values below 7 indicate increasing hydrogen-ion 
concentration (acidity); increasing values above 7 indicate decreasing hydrogen-ion concentration 
(alkalinity). 

phenols - A class of organics, toxic to aquatic life in sufficiently high concentrations, removed by secondary 
treatment. 

County Sanitation Dismcu of Los Angela County Appendix F. Glossary and Acronym LA 
JOS 2010 Master Faciliries Plan 
Drafi Rogran~ EIR F-8 November 1994 



photic zone - The uppermost layer in a body of water into which daylight penetrates in sufficient amounts to 
influence living organisms, especially by photosynthesis. 

PMlO (particulate matter 10 microns or less in diameter) - An air pollutant regulated by the Clean Air Act. 

polymers - Synthetic organic compound with high molecular weight and composed of repeating chemical units 
(monomers); they may be polyelectrolytes, such as water-soluble flocculants or water-insoluble ion exchange 
resins, or insoluble uncharged materials, such as those used for plastic or plastic-lined pipe and plastic 
trickling filter media. 

ppm (parts per million) - The number of weight or volume units of a minor constituent present with each one 
million units of a solution or mixture. 

practical quantification limit (PQL) - A practical and routinely achievable detection limit with relative certainty 
that the reported concentration value is reliable; PQL is typically five times the method detection level and 
is the lowest achievable level in laboratories with specified limits during routine laboratory operations. 

primary emuent - The liquid portion of wastewater leaving primary treatment. 

primary settling tank - The first settling tank for the removal of settleable solids through which wastewater is 
passed in a treatment works. 

primary treatment - (1) The first major treatment in a wastewater treatment facility, usually sedimentation but 
not biological oxidation. (2) The removal of a substantial amount of suspended matter but little or no 
colloidal and dissolved matter. (3) Wastewater treatment processes usually consisting of clarification with 
or without chemical treatment to accomplish solid-liquid separation. 

pycnocline - A layer, zone, or gradient of changing density, especially a thin layer of ocean water with a density 
that increases with depth. 

relief sewer - (1) A sewer built to carry the flows in excess of the capacity of an existing sewer. (2) A sewer 
intended to carry a portion of the flow from a district in which the existing sewers are of insufficient 
capacity, thus preventing the existing sewers from being overtaxed. 

reuse - Application of appropriately treated wastewater to a constructive purpose. 

right-of-way - A right of passage over another person's land. 

ROG (reactive organic gases) - Air pollutants regulated by the Clean Air Act. 

RWQCB (Regional Water Quality Control Board) - The state agency generally responsible for regulating both 
the discharge from municipal and industrial wastewater treatment plants and the water quality impacts 
related to sanitary landfills. 

safety valve - A valve that automatically opens when prescribed conditions, usually of pressure, are exceeded in 
a pipeline or other closed receptacle containing liquids or gases and prevents such conditions from being 
exceeded and causing damage. 

sanitation district - A public agency formed under the County Sanitation District Act (California Health and 
Safety Code 4700 and following). 

C o u q  Sanimwn Disuicrs of Los Angeles Couny Appeiidk F. Glossary and Acronym Lin 
JOS 2010 Maner Facilities Plan 
Draft Program EIR F-9 November 1994 



SARA (Superfund Amendment Reauthorization Act) Title 111 - A federal statute that grants individuals 
information concerning chemicals located in their communities or workplace and that provides for 
emergency preparedness to react to environmental accidents. 

SCAB (South Coast Air Basin) - The region consisting of all of Orange County and the nondesert portions of 
Los Angeles, San Bernardino, and Riverside Counties. 

SCAG (Southern California Association of Governments) - A voluntary organization of municipal governments 
in the six-county area in southern California. 

SCAQMD (South Coast Air Quality Management District) - A special district created by the California 
legislature to manage the air quality inthe South Coast Air Basin and the Southeast Desert Air Basin. The 
SCAQMD is responsible for stationary and indirect source control, air monitoring, and preparation of air 
quality attainment plans. 

SCBA (self contained breathing apparatus) - A breathing device, similar to scuba gear, used by firemen and 
others when working in an unhealthy atmosphere. 

screen - (1) A device with openings, generally of uniform size, used to retain or remove suspended or floating 
solids in flowing water or wastewater and to prevent them from entering an intake or passing a given point 
in a conduit. The screening element may consist of parallel bars, rods, wires, grating, wire mesh, or 
perforated plate, and the openings may be of any shape, although they are usually circular or rectangular. 
(2) A device used to segregate granular material, such as sand, crushed rock, and soil, into various sizes. 

screening - A pretreatment process to remove large suspended or floating solids from raw sewage or water to 
prevent subsequent plugging of pipes or damage to pumps. 

screenings - (1) Material removed from liquids by screens. (2) Broken rock, including the dust, of a size that 